_ 9%,
| oy K T

REPAIR
PARTS

MANUAL

Model G3595140
SHP/30" Deck

‘%
HOW TO ORDER REPAIR PARTS

Only use a factory repair part. Repair pars, except for the engine or the transmission, are available from the store
where the unit was purchased, a service shop recommended by the store, or an authorized service shop found in
the yellow pages of the telephone directory.

If you cannot get a repair part or service as described above, call or write to the Central Parts Distributor shownon
the back page of this manual orwrite: Customer Service Department, Outdoor Power Equipment, PO Box 8000,
Jackson, TN 38308, 1-800-247-7464. Collect telephone calls will not be accepted. When you order, include the
following information: 1- Complete Model Number (see nameplate), 2- Date of Manufacture, 3- Complete Part
Number, 4- Description, and 5- Quantity.

Repair parts for the engine or the transmission are available from the manufacturer's authorized service center
found in the yellow pages of the telephone directory. See the individual engine or transmission warranties.

@ Read and keep this parts list book for future reference.
@ This parts list book contains drawings and part numbers necessary to obtain repair parts.

@ Record the following information about your unit. This information is necessary when ordering parts or in case
of loss or theft.

WHERE PURCHASED: _____ o
DATE PURCHASED: Month___ Day Year .

MODEL NO.: DATE OF MANUFACTURE: , J
=7

Parts Manual #339217 11/27/95




REPAIR PARTS

CUSTOMER ASSY

-
<
ut
2}
'.
w
o

G3595140

REF. ITEM
REAR DECK GUIDE

/A

33800

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

QUIPMENT
ent parts may void Yyour

replacement parts other

ORIGINAL E

f servicel

than original equipm
warranty.

NOTE: ALWAYS USE
()

PARTS. Use




BODY ASSEMBLY

G359514

0

PART#

338905-860
301181
12555
304537
995346
330969-860
48901
180077
1498
301330-853
180120
1499
313476-853
20507
1498
331106-853
180079
1498
35498
180077
45602
1498
319136
120392
180016
1502
53446
120386
124824
313418
44811
305645
995346
12599
339209
339210
339211
339212

DESCRIPTION

FOOT PAD, RH ...
FOOT PAD, LH.....
CONSOLE ..............
SCREW, 1/4-20X .50 ...
SUPPORT, SEAT .........
SCREW, 5/16-18X .63 ...
SCREW, 5/16-18X .75 ...
NUT,5/16-18.................
SEAT BRACKET ............
SCREW, 3/8-16 X .75 .......

NUT, 3/8-16 ..ocvoveren..

SEATPLATE ....................

BOLT, 437X .I56 ............

NUT, S/16-18........................

SEAT/SHIFT SUPPORT .........

SCREW, 5/16-18 X 1.00 ...........

NUT, 5/16-18 ...

SCREW, S/16-18 X .75 ................

SCREW, 5/16-18 X .75 w.vvevveveereeeereooesoooooo
WASHER, FLAT 333X .87 X 119 ....coooooovverreo
NUT, 51618 ceveveveereresreeres e
SPRING ...
WASHER, FLAT 281 X .63 X .065 .....oovvvoovoooo
SCREW, 1/4-20% .50 ..voveveeeroereeereosroeeooeoo
NUT, 1420 «..vooeoveeeeeeeeaees oo
PIN, 5/16-18 HOOD LATCH .........c..cooovooveverevsoon 2
WASHER, FLAT 312X .73X.065 ...ocoovovvovoooo 6
NUT, 511618 evovveeeeeeeeeeee e

SCREW, 1/4-20X .75 e eea 4
FENDER SUPPORT ....occvvviaeeeeeeeeae e 2
SCREW, 1/4-20X .50 ..oeeeveiiirniaiaiiieieeeieeee e +
FASTENER, VELCRO ...c..eevviriaaaiieie e, 2
OPERATOR'S MANUAL (ENGLISH) .......c.cccccovvve...

OPERATOR'S MANUAL (FRENCH/GERMAN)
OPERATOR'S MANUAL (DANISH/DUTCH/SWEDISH) . |
OPERATOR'S MANUAL (ITALIAN/SPANISH) ............. I




G3595140 REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENYT ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

vasn; S\




G3595140

PRE-PAINT FT AXLE ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 316216 ASSEMBLY, SPINDLE, LH ..ot i
2 12552 BUSHING, SPINDLE ......coovviiiiieienanen.

3 4107 WASHER, FLAT .635X 1.31 X .07 :
4 20859 RING,RETE oot
5 316217 ASSEMBLY, SPINDLE, RH ...t ]
6 12552 BUSHING, SPINDLE .......ccoeeeeeee SRS 2
7 4107 WASHER, FLAT 635X 1.31 X .07 ceooiiiiiiiiiiiies 2
8 20859 RING,RETE ..coviniiiiiiiiiiis e ]
9 314228 BRACKET, AXLE, OUTER, FRONT ............. e I
10 323904 HANGER ..oooviiiivie et y
11 180077 SCREW, 5/16-18X .75 ceenviiiiiiiir it :
12 1498 NUT,S/6-18 et 2
13 338440 AXLE BRACKET, INNER .....oovieiiiiiiiiinin
14 35497 SCREW, 5/16-18X .50 ..vvvvniiiiiiiiieeeiii e
15 180138 "SCREW, 3/8-16 X 3.00 ...ccviviiiiiiiiiieiiiiieiie s
16 1499 NUT, 3/8-16 oeeeeneeiiinniiiiniee st
17 302958 STEERING ASSEMBLY .oovvviiiiniiiiiiiiiiiiriee e i
18 302760 CLAMP oot .
19 180077 SCREW, 5[16-18%X .75 evvvvieeranniinnn.

20 1498 NUT, 51618 cocvvvriiiiiiieeniiinn

21 338888 BRAKE ARM ASSEMBLY ...ooiviiiiiiiiiiiienie i
22 302955 LATCH, PARKINGBRAKE ...t i
23 3275 BOLT, 373X 140 .coocviiiiiiiiieiccieei e i
24 1502 NUT, 1420 ceoeieieeciiiiiiiinn i
25 44112 BRACKET, CLUTCH & BRAKE ....cc.oooiie i
26 35497 SCREW, 5/16-18X .50 .eviniiiiimiimiieiii e 4
27 316218 FRONT AXLE ASSEMBLY oo S
28 309051 ROCKER ARM, MOWER ENGAGEMENT ................... i
29 310364 BOLT, 500X .18 weeeeieeiiiiinieiiee e I
30 . 845 WASHER, FLAT 390X 1.25X .19 oo }
31 1499 i

32 323904

33 180077 '
34 120393 WASHER, FLAT 344X .69 X .065 ..oovvvvviiiieeinns o N
35 1498 NUT,S/T6-18 ool 2




G3595140 | ~ REPAIR PARTS

REF. ITEM
MAIN FRAME

|
|
|
|

H

By

\ P i

&
B REF. ITEM 26 '
N 3 Q 5 N

REF. ITEM
STEERING ASSY.

REF, ITEM #18

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED !
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE )
warranty. IR




G3595140

FRONT AXLE ASSEMBLY

KEY# PART# DESCRIPTION QTY
I * FRONT AXLE PIVOTING ASSEMBLY ...........ccccnnns H
2 57072 BOLT, 5/16-18X .63 «.eevviiinnaeienieennene el
3 45174 NUT,5/16-18 .covvviiiiniiiniiiiiiniicieinnes 4
4 303140 TIEROD .covvviiiiiniiiiiinnieeiineeenines 22
5 180124 SCREW, 3/8-16 X 1.25 .....covvvenennn v :
6 120382 WASHER, .393X .68X .10 .......c...... L
7 1499 NUT, 3/816 oeevvceeiiiniiiiniiieiieee e 4
8 323906 SHAFT, STEERING ....civniiiiiniiiiiieececeees g
9 454565 PIN,SPRING ..ccovreieeiiiiiiii ittt '
10 302766 GEAR, PINION ....cocovvmniiiencee i
11 304010 BUSHING-STEERING .......ccccoeeenne s
12 4107 WASHER, FLAT .635X1.31X .07 ....
13 20859 RING,RETE ...covvneaiinnnniiiinenaens o
14 306553 SUPPORT, STEER SHAFT ..... i
15 48901 SCREW, 5/16-18X .63 .......cove... S A
16 120393 WASHER, FLAT 344X .69 X .065 ... e
17 1498 NUT, 568 cevueeievuniiiriineeie e 4
18 338183 TIRE & RIM ASSEMBLY, 11X 4.04 ....cccoovinniinininnl
18-1 338512 VALVE STEM

18-2 338156 RIM, WHEEL

18-3 338545 BEARING

184 338168 TIRE, 11X 44

19 40677 WASHER, FLAT 640X 1.25X .06 ...ooooivviiiniiicniniie §
20 20859 RING,RETE ..coiieiiiirinnn i evr e 2
21 36832 HUBGCAP ..ottt N
26 180077 SCREW, 5/16-18X .75 .ceveviiiiiiiimieee e *

* ORDER INDIVIDUAL PARTS ON PAGE 5 - ASSEMBLY NOT AVAILABLE




G3595140 REPAIR PARTS

REF. ITEM
MAIN FRAME
REF. ITEM
TRANSAXLE
REF. ITEM
ENGINE PULLEY
REF.ITEM
FRONT AXLE

i REF. ITEM
4 FRONT AXLE @
2 REF. ITEM
FRONT AXLE '
REF. ITEM /
AXLE BRKT.
OUTER FRONT
NOTE: ALWAYS USF. ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servicelreplacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty. 331442 A




G3595140

MOWER DRIVE ASSEMBLY

KEY# PART#
1 *

2 56537

3 35410

4 334471
5 310734
6 300683
7 35410 -
8 309049
9 310388
10 180091
11 138485
12 120393
13 1498

14 310351
15 304291
16 304398
17 311107-853
18 995346
19 310309
20 35498

21 1498

22 305225
23 326386
24 45074
25 45892
26 39659
27 1499

28 321837
29 309048
* REFERENCE ONLY

DESCRIPTION QTY
ASSEMBLY, DECK, 30" ...uuviniiiiiiiiiiie e 1
BELT,V4LS50.5LONG .....c.cvvviviiiiininininernierinnniannnees 1
SPRING ...coovveiieiiiiiin ettt i
KITCHAINJACK 310428 ....conviiiiiiiiee e 5"
HOOK, S ..ottt I
SPRING, TENSION ...couoiiiriinriiiniraeeiiineiiieiinerans 1
SPRING ...ccniiiiiiniiiiiiiiii ittt e i
ROD, CONNECTING ....o.oivriiiiiriereeien e 1
GUIDE, BELT ...ccviiiiiiiiiiiiiinn it 2
SCREW, 5/16-18X 2.50 ...covvvriiiiiieiininnnnieeeviniei e 2
WASHER, 320X .61 X .03 ccccovviiiniiiiiiniiencee 2
WASHER, FLAT 344X 69X .065 ..covvvviieiiiiniainnss 2
NUT, SM6-I8 c.covvniiieiiiiiiiiniis e reeviees e 2
BEARING, FLANGE .......c.coovviniimiiiieieiee s o
SPRING, RETAINING ......covviriiiiieieinriiianieieninieeees 1
SPRING COMPRESSION ........cooiiiiiivimiininnerieiiiainaces 1
SUPPORT BRACKET,PTO ...ovviiiriiviiiiieeeeeiee s 1
SCREW, H4-20X .50 oovevvviiiiiiiiiinieiiinieeeenecceee,
BRACKET, PTOLIMIT ...

SCREW, 5/16-18 X .75 .....

NUT, 51618 caneeeiiiiiiiiiiiiiiiiiiniiiinii et
STOP,PTOENGAGE ......ooiiiiviiriiiini e e 1
PIN,SPRING ....cocoiiiiiiiiiiiiiii e !
PULLEY, IDLER VAL ....o.oviiiiiimiiiin e 1
BOLT,3/8-16 X 1.50 ....ccvviiiiiiiniiieieeiieee v 1
RETAINER, BELT ...ooeviviiiiiiiiniiiieieeieee e 1
NUT, 3816 ...ocooevvviiiiiiiiiiiciincnee i 1
KNOB, ROUND I.50DIA ........ocovvviiiriiiaiiieeeiiens !
HANDLE, MOWER ENGAGEMENT .....c.ocooiiiieiiie !




REPAIR PARTS

G3595140

REF. ITEM
;» FRONTAXLE ASSY.

REF. ITEM
AIN FRAME

21

N Ay
Z7 N \1‘ \»VJ\N&“" ™g)-
B :o\.." -
\uavaAN/s

b
©
4

o~
o

724 A

57

22
RN

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARYJS. Use of service/replacement parts other

than original equipment parts may void your

warranty.

10




G3595140 TRACTION DRIVE ASSEMBLY
KEY# PART# DESCRIPTION QTY
I * TRANSAXLE ..o -
2 50795 KEY, HI-PRO ... j
3 303109 PULLEY, 6.60D .......ooooeooovor
4 22053 RING, RETEX .........cocooevvmrrorerrnn.

5 180113 SCREW, 5/16-18 X 3.00 vvrvromvorvevveero

6 120393 WASHER, FLAT 344X .69 X .065 ............

7 1498 NUT, S/I6-18 oo

8 9796 BRACKET, TRANSAXLE ...ooovoomvoo

9 57072 BOLT, S/16-18X .63 +...vvveeurvevereeesrrrnno

10 1498 NUT, S/16-18 .......vevevererereerssooen .

1 324199 BRACKET, TRANSAXLE SUPPORT

12 180087 SCREW, 5/16-18 X 2.00 ....

13 1498 NUT, 5/16-18 .................

14 57072 BOLT, 5/16-18X .63 ........

15 1498 NUT, 5/16-18 .......ooo......

16 55488 BELT GUIDE ............ e

17 138489 WASHER, .384 X .69 X .04

18 120394 WASHER, FLAT 406X .81 X .065 .....................

19 180079 SCREW, S/16-18 X 1.00 +..vvveeverenmnvn

20 1498 NUT, 5/16-18 c..oeceveemovsoooooooooooo
21 300575 BELT, VAL 34.00 .ecvvmevreesoosiooooooo oo
) 328040 PULLY, ENGINE .................

23 120383 WASHER, 459X .78X .12......

24 182761 SCREW, 7/16-20X 2.50 .............

25 55488 BELT GUIDE ........cocvvovovrno

26 138489 WASHER, .384 X .69X .04 ............

27 323874 SHIFT LEVER BRACKET .............

28 57157 WASHER,.750 X .250 .......ooun.....

2 56255 SCREW, 1/4-28X.75 vorvovoveve

30 321482 ROD, CONNECTING, SHIFT ..........

3] 120394 WASHER, FLAT 406 .81 X .065 .......

32 137185 PIN,COTTER ......coovvoeooeemeerceersrns,

33 309255 HANDLE, SHIFT «....oocvoveeeeeeevieeeeeeooeeeoo o i
34 120396 WASHER, FLAT 531 X 1.06X .005 ....................... i
35 301133 SPRING, SHIFT LOVER ......o.ovovevooooooooo i
37 300053 BRACKET, DETENT SHIFT ...................... i
38 126216 " BOLT,S5/16-18X .75 wovoereeooooooooooo 2
39 120393 WASHER, FLAT 344X .69 X .065 ..o oo 2
40 1498 NUT, S/6-18 oo 2
41 303098-853  ~ BRACKET, SHIFT CONTROL «.oovovoooooooo ;
42 995346 SCREW, 1/4-20X .50 ..vevooemeemeoooeooooooooron 2
43 12593 PIVOT ARM, IDLER .......oovveeeeeeeeersos ol
44 329989 BOLT, .625 X 135 w.vuvveveereeeeereeiooooooooo !
46 45602 WASHER, FLAT 333X .87 X .119 vovoooovooe :
47 301124 TINNERMAN CLIP

48 35410 SPRING.................

49 35374 PULLEY, IDLER .................

50 30659 RETAINER, BELT ... ...

sl 274517 WASHER, FLAT 406X .73X .063 .......................... :
52 45892 BOLT, 3/8-16 X 1.50 .....voveveveoveemooeseeoeeeoon !
s3 1499 NUT, 3816 ..coooeeoeoooooooooooo
54 323532 ROD, CLUTCH ..o

55 271184 NUT, 5/16-18 ...

56 321378 BRACKET, CLUTCH BRAKE ...

57 1498 NUT, SI618 ..o

58 313854 SPRING, IDLER TRACTION .

59 39522 PIN, CLEVIS .....oovoooveereern

60 120393 WASHER, FLAT 344 X .69 X .065 ..

61 8260 PIN, HAIR ...

62 52840 FOOT PEDAL .......ooovoooooo)

63 44582 CAP, PUSH-ON

64 326856 SPRING, BRAKE

65 326131 BOLT, 495 X .31

66 308188 WASHER, FLAT SISX 131X .09 ..... :
67 1498 NUT, SIS oo :
68 692308 TIRE & RIM ASSEMBLY, 16X 6.5-8 ... .. :
68-1 338512 VALVE STEM

68-2 338172 RIM, WHEEL

68-3 338170 TIRE, 16X 6.5-8

69 300588 SPACER, AXLE .......oooeooeeieeeeeeeeeeeee e :
70 52928 KEY, SQUARE ........co.oovvversoveeeeoeeoses e B
71 42815 WASHER, FLAT .755 X 1.53X .07 d
72 36625 RING, RETEX ....c. . ooooooeoeeeseoeoeoeoeeo o 2
73 40394 HUBCAP ...
* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE

11




G3595140 | REPAIR PARTS

g_{;:"’ﬁ'

REF. [TEM
GROUND WIRE

REF. ITEM
SEAT SUPPORT

REF. ITEM

MAIN FRAME
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

319234 C

12



G3595140 ENGINE GROUP ASSEMBLY
= — =

KEY# PART# DESCRIPTION

1 * ENGINE, 8-8.5HP ......cccooumeimeiiieaenieiceeeei .
2 50947 SCREW, 3/8-16X1.25 .....

3 180083 SCREW, 5/16-18X 1.50

4 44108 NUT, S5[16-18 ...covevrvieiaeieiineecaviiinnnn

5 311651-853 PIPE ASSEMBLY, EXHAUST

6 314986 TANK, GAS 1.3 GALLON

7 12501 CAP,FUEL 2.5" ...ccovevvvrn.

8 313150-853 SUPPORT, GASTANK .........

9 995346 SCREW, 1/4-20X .50 ....coeeieieaiamninaceecen .

10 47216 TUBING, .25 X .50 X BULK GAS LINE

12 47345 CLAMP, FUELLINE ..................

13 321240 THROTTLECONTROL ..............

14 35287 SCREW, #8-32X 38 ..ccevveeerrnen.

15 414106 WASHER, FLAT .188%X .38X.040 ...

16 50607 KNOB, TTHROTTLE ..ccccovvrvvnnniniiniaeeeeeae. !
17 57366 SCREW, 10-16 X .50 ...cecvveeeaeareeenniiiiiiiniaeceoeeeeen 4
18 138485 WASHER, .320X .61 X.03 .....coovmviiiinniiiiniiieee, I
19 47345 CLAMP, HOSE SCREW TYPE .......oovviieieeeee . |
* SEE ENGINE MANUAL

13



63595140 , REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

313589 E

14



G3595140 PRE-PAINT DECK ASSEMBLY

KEY# PART# DESCRIPTION

I 321982 DECK, MOWER 30" ......veveveeeeveeeeeseeeeeeesereennn
2 57318 GUIDE, BELT .o
3 1498 NUT, 5[16-18 ...ccvovrrrrnn..

4 317017 BRACKET, CHUTE MOUNT ...

5 314702 SPACER, SLEEVE ................

6 120230 BOLT, 5/16-18 X 1.25 ..............

7 1498 NUT, 5/16-18 ...

8 45602 WASHER, FLAT 333X .87X .119 ..

9 126216 BOLT, S/16-18 X .75 ...evveen..

10 1498 NUT, 51618 oo

1 311237 BRACKET, MOUNTING, FRONT ...

12 57072 BOLT, 5/16-18 X .63 v....vevevree.

13 120393 WASHER, FLAT 344 X .69 X .065

14 1498 NUT, 5/16-18 c.vvvverrreerrrresn.

15 311236 BRACKET, BAR, TOW, FRONT ...........

16 180079 SCREW, 5/16-18 X 1.00 ..o 2
17 58247 NUT, ADJUST ..o 2
I8 1498 NUT, S[16-18 .....ooeeeereesresiieseeeeeses v 2
19 313372 ASSEMBLY, TUBE, PIVOT ... i
20 310672 SUPPORT, PIVOT TUBE .......cvvoveeeeeeeeeoooeso 2
21 180077 SCREW, S/I6-18 X .75 oo 2
2 1498 NUT, S/6-08 .o 2
23 314119 ASSEMBLY, LIFT BRACKET .......vvvoeeseeeoo i
24 180077 SCREW, S/16-18X .75 .cvvvvvveverererrsrrceeren .2
25 120393 WASHER, FLAT 344X .69 X .065 .................... 2
26 1498 NUT, 5/16-18 oo, L2
7 313588 ASSEMBLY, QUILL ...ceveercareeeee oo I
271 314272 QUILL .o eeeeeeeeereversee i
272 314274 TUBE, SPACER ...ceovvvveereveneirereeeesere oo o]
273 313576 BEARING, BALL ........oovvveeireeeeeeeeeeeeeeere 2
32 314273 PULLEY ASSSEMBLY ......vveivrereceeoeeeesoseron I
33 22265 WASHER, FLAT S1SX 138X 119 coooooovoveeeon I
34 1500 NUT, 1/2-13 oo i
35 314271 SHAFT, QUILL ............cvevn..... Y
36 313577 SHIELD, DUST, BEARING .............. USRS
37 313584 HUB, BLADE ADAPTOR .....c.vvvvrveeeeeeeereres. I
38 329988 BLADE .......oovturieueremimsieeieeeseeeeeseeeeeeeeee oo I
39 22265 WASHER, FLAT 515X 1.38X.119 ...co.oooveoeveeer I
40 1500 NUT, 1213 oo ]
41 12229 BRACKET, IDLER ASSEMBLY ............o..ooveeoerno ]
41-1 313510 BRACKET, ARM, IDLER .........ovoveeeeeeerroo i
412 306973 BRAKE PAD ....c.coovoreiaieereeeeeeseseveseeeeeeeeeeeee e ]
413 41601 RIVET ....ooioitieeeisee s eeeeeees oo 2
45 180091 SCREW, S/16-18 X 2.50 v..vvoeveeeeeeeeeeeee i
46 45602 WASHER, FLAT 333X 87X .119 ......oooveveeern !
47 314824 SPACER, SLEEVE ........ooove oo ]
48 44108 NUT, /16418 .o I
49 50520 SPACER ..ottt
50 126216 BOLT, 5/16-18 X .75 .............

51 1498 NUT,5/16-18.......................

52 314099 BRACKET, BAR, REAR..............

53 180079 SCREW, 5/16-18 X 1.00 ............

54 58247 NUT, ADJUST .......rvvree.

55 1498 NUT, 5168 ...

56 51940 BOLT, 500X 437 ©.oovoeoeeeerrnn.

57 1499 NUT, 3816 oo

58 45602 WASHER, FLAT 333X .87 X .119 .... oo
59 138485 WASHER, 320X .61 X 03 v.oovoveeieoooeee 5

15



G3595140

REPAIR PARTS

REF. ITEM
EA

REF. TEM
MAIN FRAME

e,
- o,

e,

Noysﬁ/‘ .‘W" i
5] REF. ITEM
TRANSAXLE
REE. ITEN
& TRACTION DRIVE

\;;u.
.

2

[T ,/)
DNl Cten e marcire

e,
s,
e tnanroces

..... s

NOTE: ALWAYS USE ORIGINAL EQUIPMENYT ALL UNNUMBERED

PARJS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE

warranty. 3314908

16



G3595140 MOWER SUSPENSION ASSEMBLY

KEY# PART# DESCRIPTION QTY
i 47817 PIN, CLEVIS LONG ..voovooeeeereso ]
2 8260 PIN,HAIR ... i
3 321371 BRACKET, REAR SUPPORT, RH

4 41462 SPACER, SLEEVE ........oovvmmerao

5 321370 BRACKET, REAR SUPPORT, LH
6 41462 SPACER, SLEEVE .........oooveevre !
7 313719853 HANDLE, HEIGHT ADJUST

8 313763 GRIP, HANDLE, LIFT .............

9 54855 BOLT, .500X .345 ...................

10 1499 NUT, 3/8-16

11 35410 SPRING ...

12 323897 BRACKET, LINK UPPER ...

13 54855 . . - BOLT, .S00X .345 ...

14 1499 NUT, 3/8-46 ...

15 323898 BRACKET, RER FRAME ...

16 180079 SCREW, 5/16-18 X 1.00 .o

17 1498 NUT, S/16-18 ..o

18 323899 BRACKET, LINK LOWER..........

19 313560 BOLT, 500X .225 wovvvv

20 1498 NUT, S/16-18 ..o

21 56180 ' PIN, HAIR ..ot I
2 315314 * . CHUTE DEFLECTOR ........ocoovoo 0
2 314975 SPRING, TORSION CHUTE DEFLECTOR ..

24 304424 ROD, PIVOT DECK ...oovovaroo

2 73787 WASHER, FLAT 330X .75X.1793 ...........

26 73787 WASHER, FLAT 330X.75X.1793 ... "

17




G3595140 REPAIR PARTS

REF. [TEM
ENGINE

REF. ITEM
| SEAT SUPPORT

T REF.MIFR

REF. KEY #19

"REF ITEM
MAIN FRAMT

L \ REF. ITEM

FRONT AXLE ASSY.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARJS. Use of servicelreplacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE

warranty. NSNS

18



- G3595140 ELECTRICAL ASSEMBLY

KEY# PART# DESCRIPTION QTY

Iy
[
2V GO
N &
x,'
=
B
try
o
A
=
P
&
&

508 CLIP i
0698 CLIP. WIRE ROUTING et L
320082 SWITCH, DOUBLE POLE .....oocooe.o G, i
S48 SWITCH, SCREW MOUNT ...~ "7 i
sUooe SCREW, #12 X .50 . ..o 2
328054 SWITCH, SNAP MOUNT. BLUE ... B -
327358 SWITCHAGNITION ..o i
3CCH BOOT. IGNITION SWITCH ... " i
317352 KEY, IGNITION .........cocoovee T :
53716 SOLENOID ..................

l g

(FTRVFN)
[ U
N

paadioandh & T NN < NE VRN S R
—

—
o

NUT, H4:20 oL
LT NUT, i4-20

s e b
N0 Q0 SO o
4
L&)
t

57569 RETAINER, WIRE
x 322087 BATTERY ............
21 150030 SCREW, 1/4-20X 75 ...
22 TN L NLT, 14-20 ........ :
23 32778 ¥

SUPPORT, BATTERY HOLDDOWA rrrrrr

[
-
.
t

1

r
s
¢

323232 NUT, WING 1/4-20 ........ B
35511 WIRE, GROUND, 12.5" ..o

by
¥
s
v
A2
udy

2% 322695 WIRE, STARTER, RED ... " N
3 302031 FUSE (INCLUDED IN WIRE HARNESS)
2 124518 NUT 20 i

WIRING SCHEMATIC

= =il




G3595140 REPAIR PARTIS

— — we— S —— ———

CONSOLE
DETAIL

KEY# PART# DESCRIPTION QTY
1 317348 DECAL, PARK’'N/BRAKE ........... UOROT s I
2 311227 DECAL, HEARING PROTECTION ...cccvvveeninenceenenennn |
3 320706 DECAL, CNTRL 30", NO LITE .
4 305397 DECAL, PTO ENGAGEMENT . .
5 311232 DECAL, SHIFT, 58P ...

6 338540 DECAL, CONS CAUTION ..oieeveriiieianiiininrirnineees
7 402700 DECAL, CAUTION DECK, LH ............. e

8 402701 DECAL, CAUTION DECK RH, CUT HAND ...

9 68903 DECAL, BRAKE/CLUTCH.

10

338542 DECAL, DRAWBAR WARN ... 335395 B

20



G3595140 | DECAL ASSEMBLY

KEY# PART# DESCRIPTION Q1Y

1 323627 NAME PLATE, 8/30 WHITE
3 301007 NAME PLATE, LARGE

e 335597 A

21



G3595140

Q“.«" .+ NEED TO BE REMOVED, ONLY

REF. ITEM #4

" SEAT PLATE DOES NOT

. .- ROTATED FORWARD TO MOUNT
- SEAT.

KEY# PART# DESCRIPTION

1 316334 PARTS BAG ..oenieeiiiiniiniiiiiii ettt e
1-1 55926 BAG, AUTO ...
1-2 417375 PIN, SPRING ...

1-3 456836 PIN, SPRING ...

14 301702 WASHER, FLAT 90X 1.56 X .089

1-5 120123 PIN,COTTER ....coooivviiiniirineeecrininns

1-6 120393 WASHER, FLAT .344 X .69 X .065

1.7 120638 WASHER, 328X .60X .09 .......ccceoen.

1-8 180077 SCREW, 5116-18X .75 .....covvveraaaanen.

2 301465 STEERING WHEEL, DEEPDISH ........

3 305605 TUBE-DECORATIVE

4 300797 STEERINGTUBE ...........

5 304315 SEAT oot

331716 13




G3595140 ACCESSORIES

e e—

Contact the dealer where your tractor wés purchased for the available accessories. If you

are unable to contact the dealer, write to the address on the warranty page of your
Operator's manual.

Rear Engine Rider

57140000 Mulching Kit (30" Deck)

Model #57081703
Grass Collector (30" decks)

314275 -30" Standard Lift Blade

Model #24720
Tow Behind Lawn Sweeper for Grass and Leaves

OTHER ACCESSORIES

Model Description

57090200 Front Weight Box - holds 35 Ibs.
322397 30" Mulching blade




